
Frontpage for master thesis 

Faculty of Science and Technology 

Decision made by the Dean October 30
th

 2009 
 

 

 
 

Faculty of Science and Technology 

 

MASTER’S THESIS 

 

Study program/ Specialization: 

 

Environmental Engineering 

Waster Science and Technology 

 

 

Spring semester, 2012 

 

 

Open / Restricted access 

 

Writer:  

Simjanoski Zlatko 

 

………………………………………… 
(Writer’s signature) 

Faculty supervisor: Dr. Roald Kommedal 

 

External supervisor(s): Dr. Leif Ydestebø 

 

 

Title of thesis:  

 

Investigation of co-digestion of food waste and primary sludge at SNJ-wastewater treatment 

plant 

 

 

 

Credits (ECTS): 30 

 

Key words: 

  

Anaerobic digestion 
[...]
terms of Volatile solids-  VS (representing the organic part of the solids applied) or in terms of 

COD applied on a daily basis to the reactor. 

                                             OLR = 
   

 
 (kgVS/m

3
 d)                                            (9) 

OLR- organic loading rate (kg VS/m
3
*d) 

Q- flow rate (m
3
/d) 

S- concentration of VS or COD of the influent stream (kg/m
3
) 

V- volume of the reactor (m
3
). 

 

The organic loading rate must represents the daily load that the reactor is capable to sustain. 

Increasing the loading rate may lead to digester instability and result in a failure. Different 

authors recommend different organic loading rate to be optimal for the high rate systems 

(systems where heat and mixing is applied). Thus, According to Rittmann & McCarty (2001), 

the recommended organic loading rate for suspended growth anaerobic systems without biomass 

retention is 1.6- 4.8 kg VSS/(m3*d).  Vesilind (1998) reports that the peak organic loading rate 

for high- rate anaerobic digestion should be 1.9- 2.5 kg VS/(m3*d).  Henze et al.2008, reports 

values 5-35 kgCOD/(m
3*

d) for high rate anaerobic wastewater treatment systems as fixed film or 

granule with biomass retention. 

Gas production rate: it is the amount of m
3
 biogas produced per day. This parameter is direct 

function from other operational parameters like % destruction of organic matter, OLR, SRT as 

well as temperature, pH and type of the characteristics of the substrate feed into the systems.  



27 
 

Mixing regime: Mixing of the digester content has significant impact over the process efficiency 

in several ways. Mixing provides better biomass distribution in the reactor making it 

homogenous, and equalize the temperature inside the reactor. The metabolic activities of acetate-

forming bacteria and methane-forming bacteria requires that they should be in close spatial 

contact. Slow, gentle mixing ensures that contact. Also, mixing provides for efficient hydrolysis 

of wastes and production of organic acids and alcohols by acid-forming bacteria(Gerardy, 

2003).Mixing regime can have intermittent or continuous character and can be done by 

mechanical applications or gas recirculation.  Below in Table 18, are listed some of the 

advantages of implying mixing in the anaerobic reactors. 

Table 18. Advantages of Mixing Digester Content (Gerardy, 2003) 

 

1.7 MONITORING PARAMETERS 

Monitoring of the anaerobic digestion process is a key to successful operation of the digester and optimal 

production of biogas. Following parameters are suggested have been proposed as monitoring parameters 

for evaluation of process stability: total solids, volatile solids, organic loading rate, conductivity, pH, 

alkalinity, temperature, ammonia, total nitrogen, total phosphorus, COD,  HRT, SRT, gas 

production, and gas composition (Aklaku et al., 2006; Lang & Smith, 2008,Angelidaki et al.2010). 

(Gerardy,2003) reported operational conditions best suitable for methanogenic population (Table 19.), 

indicators for process instability and operational conditions responsible for the process upsets (Table 20. 

and 21.)  

     Table 19. Operational conditions for optimal activity of methane forming bacteria(Gerardy,2003) 

 

 

 

 



28 
 

Proper manipulation of some of the above mentioned parameters like SRT,OLR,HRT, or temperature by 

the process operator  prevent adverse changes in monitoring parameters like pH,alkalinity,TS,VS,NH3 or 

gas production rate thus creating favorable conditions for anaerobic microbial consortia 

Table 20. Indicators of process instability (Gerardy,2003) 

 

 

Table 21. Conditions causing process upsets in the anaerobic digesters (Gerardy,2003) 

 

 

 

 

 

 

 

 

 

 

 



29 
 

2. ANAEROBIC CO-DIGESTION (AcoD) 

Anaerobic digestion have had  a long history as a single substrate process. However, at presence 

the process is being used for treatment of multiple organic waste streams. The process of 

simultaneous treatment of homogenous mixture of different types of organic substrates for 

enhanced methane production is called anaerobic co-digestion (AcoD) . The concept of co-

digestion dates back from the seventies  when the first research on digestion of  sewage sludge 

and organic fraction of municipal solid waste (OFMSW) were undertaken (Miller et al., 1978). 

Later on, this trend continued with behavioral investigation of different substrates over the 

stability and enhancement of the biogas production process. At presence this technology is well 

established. 

Potential of codigestion is high due to numerous different blends and  substrates might be used in 

the co digestion process including:  

 

· Animal manure and slurry 

· Agricultural residues and by-products 

· Digestible organic wastes from food and agro industries (vegetable and animal origin) 

· Organic fraction of municipal waste and from catering (vegetable and animal origin) 

· Sewage sludge 

· Dedicated energy crops (e.g. maize, miscanthus, sorghum, clover)(Al Saidi, 2008). 

 

The benefits, of employment this practice, can be seen in more stable anaerobic digestion process 

and optimized biogas production. Consequently, economically more feasible the process 

become. Process benefits, such as positive microorganisms synergisms and nutrient and moisture 

balance, enhanced inhibition  prevention (ammonia, lipid degradation products), toxic compound 

dilution (Mata Alvarez et al. 2011). When treating organic wastes with high nitrogen content the 

problem  of ammonia inhibition is exerted. Angelidaki and  Ahring, (1993), Chen et al.(2008) 

Hansen et al.(1998) , reported decrease in methanogenic activity with increasing level of 

ammonia present. Therefore, the main issue for the co-digestion process lies in balancing the 

C/N ratio, but the right combination of several other parameters in the co-substrate mixture, such 

as macro- and micronutrients, pH/alkalinity, inhibitors/ toxic compounds, biodegradable organic 

matter, and dry matter, are also relevant (Hartmann et al., 2003). For instance, it has been shown 

that optimum values for the carbon-to-nitrogen (C/N) ratio fall within the range of 20 to 70 for 

the AD process (Burton and Turner, 2003) but even lower values (12 to 16) have also been 

reported (Mshandete et al., 2004). 

The Process of AcoD is of considerable interest from technical point of view because  it is 

feasible for use at existing wastewater treatment plants for treatment of sewage sludge with 

various organic wastes. 

 Cecchi et al. (1988) published a pilot scale study, comparing the performance of different types 

of OFMSW codigested with sewage sludge and demonstrations that the codigestion process 



30 
 

could be successfully implemented in existing wastewater treatment plants (WWTP), to improve 

digester performance and thus energy balance. Zupancic et al. (2008) conducted a real scale test 

at a WWTP of with the  average organic loading rate of digesters was 0.8 kg VSS/(m3 d) and 

they were supplemented with OFMSW to increase the organic loading rate by 25%, reaching 1 

kg VSS/(m3d). As a result, biogas production increased by 80% and the specific biogas 

production increased from 0.39 m3/kg VSS to over 0.6 m3/kg VSS.  Bolzonella et al.(2006) 

from the test conducted at WWTP at Treviso, Italy, reported that addition of around 10 t/d of 

OFMSW – with a sludge/OFMSW ratio of 60/40 on a VS basis – increased biogas production 

from 3 500 to 17 500 m3/month, which corresponded to an increase in specific biogas production 

from approximately 0.13 m3/kg VS, when only waste activated sludge was digested, to 0.43 

m3/kg VS in the case of codigestion, with an applied OLR of 0.78 kg VS/(m3 d). 

The process of codigestion , depending of the substrate used can give rise to COD/N ratio by 

supplementing  concentrations of carbon source that can be utilized in biological nutrient 

removal WWTP by enhancing the process of denitrification. Further information on this aspect 

might be found in (Cecchi et al. 1994; Pavan et al, 1998 and 2000). 

Of special interest, for the author of this text, is the co-digestion process of sewage sludge and 

food waste employed the Regional Wastewater Treatment Plant of Nord-Jæren (SNJ), located at 

Mekjarvik, Norway.  

2.1 Wastewater Treatment Plant of Nord-Jæren (SNJ) 
 

The regional wastewater treatment plant SNJ, is one of the largest wastewater treatment 

plant in Norway, treating wastewater from five municipalities. The plant was designed with the 

wastewater treatment  capacity of 240 000 PE (person equivalents) or approx. 130 000m
3
/day 

with maximum incoming flow rate of 4.0 m
3
/s.  

Wastewater treatment facility can  be divided in three main units: transportation unit, 

wastewater treatment unit and sludge treatment unit.  Transportation unit is represented by 8 km 

long tunnel  with diameter of 3.5 m, and has a total volume of 77.000 m3. The tunnel serves a 

role of  equalization unit to buffer  hydraulic load peaks during wet weather conditions.  

The wastewater unit is a chemical treatment one,  based on coagulation-flocculation- 

sedimentation principle. It consist several sub units. The pumping station unit is represented by 

four pumps with total pumping capacity of 4000 L/s of wastewater from the tunnel . Next unit in 

the line  is the pretreatment unit represented by 4 continuous belt  screens, 1m wide with 8 mm 

openings,  with overall capacity of 4000 L/s followed by a sand trap for coarse particles (sand 

and grit) removal. The preliminary treated wastewater than enters the main treatment unit 

represented by 8 rectangular sedimentation basins, with overall volume of app. 18200 m
3
and 

total surface area of 3750m
2
. Each sedimentation basin is  equipped with flocculation chamber. 

Ferric chloride is added to grit chamber and is used for enhancement of the suspended solids 

removal process. The flocculated wastewater enters the basins where the settling of the solids in 

the wastewater takes place. The particles sediments on the bottom forming a layer of sludge with 

average height of 20 cm ,under normal operational conditions. The average content of solids in 



31 
 

the sludge hooper is around 5% solids and no further thickening of the sludge is applied. Sludge 

from the bottom is further conveyed to sludge treatment unit using pump system. Sludge 

treatment unit serves several functions : anaerobic digestion, dewatering, drying and pelletation 

of sludge. The unit consist following compartments: 

 

Figure 12. Sludge treatment unit at SNJ –wastewater treatment plant (IVAR,2000) 

1. Sludge pumping unit (400) long conveying the sludge from the sedimentation tanks 

2. Buffer tank (1) with capacity of 600 m
3
 with role of  digester load optimization , 

3. Digester tanks ( two in number) each has capacity of 3500m
3
, with temporary gas storage 

compartments of around 230m
3
, 

4. Buffer tank (2) with capacity of 1100m
3
 for storage of digested sludge with de-gassing 

conduit, 

5. Dewatering unit represented by centrifuges and polymer addition compartment, 

6. Sludge drying unit  

7. Pelletation unit 

8. Silo for storage and loading of stabilized sludge 

9. Central building for machinery , pumps, heat exchangers, and gas handling equipment 

10. Gas storage, membrane tank with volume of 74 m
3
 

11. Central heating unit with gas burner and steam generator. 

12. Gas upgrading unit ( not shown on the figure). 



32 
 

 

Figure 13. Schematics of the anaerobic digestion compartments and process flow (IVAR,2000) 



33 
 

The process of anaerobic digestion at SNJ starts with the sludge transportation from the 

sedimentation unit. The sludge with average solids content of 5 % solids is then pumped at 

Buffer tank 1. This is where the anaerobic digestion leading steps take place. The tank is 

operated in such a manner to enable balanced load in the digester. Usual daily load of sludge 

pumped from the tank to the digesters is variable according to the operational process needs and 

vary within the range of 15-25 m
3 

per hour. The Buffer tank 1, is the place where different 

substrates  is being feed for co-digestion with the sludge originating from the wastewater 

treatment unit. Pumped sludge( mixture of wastes) enters circulation system and is being 

distributed into digesters. The digesters can be operated in serial or parallel mode.  At presence 

the pumping is operated on an hourly basis switching between Digester 1 and Digester 2. 

Digesters are mixed pneumatically and the mixing has intermittent character.  The temperature 

inside the digesters is regulated by heat exchangers and kept within the operational range from 

37 -39°C. The average daily inflow into digesters range from 300- 450m
3 

per day and HRT is 

kept within the range from 15 to 20 days.   

As an end products, from  the overall transformation process of organic matter into digesters the 

biogas is produced which is then distributed to the upgrading unit for CO2 and H2S striping and 

is directed to the gas burner in boiler room. Some of the gas is being stored in gas storage 

department and the excess gas is directed to the local gas network. The heat produced in the 

process is mainly used for heating of the digesters and wastewater treatment plant. 

The digested sludge is pumped to the Buffer tank 2 through the gas extracting channel. From 

Buffer tank 2 the sludge is directed to dewatering (centrifugation) and drying . Finally the pellets 

are being produced. Pellets are further  used as fertilizer and undergo strict monitoring control 

for pathogen and heavy metals  presence. 

At presence different organic substrates are used in AD process at SNJ wastewater treatment 

plant.Table 22 summarizes the types and amounts of different organic substrates utilized in the 

process. 

Table 22. Types and amount of substrates used in the co digestion process at SNJ (Ydestebø,2012).  

SUBSTRATES SOURCE AMOUNT FEEDED AT 
SNJ (Tons/year) 

Average solids 
content (TS) 

Primary sludge WWTP-SNJ 125000 5.5 

Food waste Catering services 6400 25 

Waste activated sludge WWTP- VIk 2200 7 

Waste activated sludge WWTP- Grødaland 2000 20 

Other organic waste Industry 1400 10-20 

 

 

 



34 
 

3. MATERIALS AND METHODS 

 

Four full scale test were conducted to evaluate the effect of co-digestion of food waste and 

sewage sludge at SNJ. The co-digestion  process is conducted in a pulse mode with feeding of 

high solids content food waste into the buffer tank. This pulse mode addition of food waste, 

represents a temporary overload for the process and the system response was evaluated using 

some of the most  relevant parameters for control of the anaerobic digestion process like: pH, 

Alkalinity, VFA concentration (Angelidaki et al. 2010). In addition COD and solids 

concentrations were evaluated. Production of biogas was recorded through the on-line 

instrumentation system at the wastewater treatment plant.  

In order to investigate the process response to the pulse load grab samples from buffer tank 1 and 

digester 2  were taken “before” and “after” the food waste pumping into the system.  

 

 

3.1 EXPERIMENTAL ASPECTS 

Full scale experiments: the tests were carried out at SNJ wastewater treatment plant. Objective of 

the full scale test experiment was to evaluate the effect of pulse feed of additional substrate in the 

system on gas production. For the purpose of the test, samples were taken for further analysis of 

several different parameters from the feed unit (Buffer Tank 1) and digesters. Sampling was 

done within an interval of 24 hours and samples were taken prior the food waste addition in the 

process and afterward. The  number of samples taken, was organized  in such manner that  most 

of them were taken in approximate time interval for a period of 2 hours after the food waste 